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Test Report on Sound Absorption in a Reverberation Room
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Specimen No. SX46

RS SX46

Specimen Name: Velour CS fabric by parallel

BAFLFR: Parallel Velour CS 414

Client: Parallel Trading (shanghai ) Co., Ltd.

AR ARG (L) BIRAF

Test Date: June 19, 2019

WX BEH: 2019967 19H

Temperature 24.5°C Relative Humidity 81 %

WRIABE R E: 245C, BE: 81 %.

Specifications:  3000mm long by 3500mm wide, Fabric Composition: 100% Tvevira CS Velvet.
Area density: 400g/m?. Total area: 10.5m>

PAFAAE:  3000mmx3500mm, 4. MR 100%Trevira CS BIRLP LM R IELLLUE, Akl
H: % E400g/m2. KA 10.5m2

Mounting method: 200mm airspace from wall

GHARIL: 2, BH5200mm.

Test Method: Conformed explicitly with the requirements of GB/T 20247-2006 / ISO 354:2003 :
Acoustics-Measurement of Sound Absorption in a Reverberation Room

WM HE:  GB/T 20247-2006 /1SO 354: 2003 (7% RIHZRFEME) .

Test Instruments: Acoustics Analyzer B&K2250.

TRAKER: BK2250 RIS Z 40X, ENG IR, MRAE i 2.

Reverberation Room: Dimension: 8.6m(L)*6.8m(W)x5.4m(H); Volume: 268m?; Floor Area: 54m?2.

BHE: P 8.6m(L)x6.8m(W)x5.4m(H); Z&F2268m3, HufE F A 54m?.
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Test Results
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